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1T 930952 CRANK CASE
REF. MR &5 (8 8 % % (B8 & = EBES | mRgaEs o8 FIG
NO. | PART NUMBER PART NAME QY| REMARKS CODE NO. | IRTERCHANGE P/ND. PRICE NO.
hauhh-2 GP
10 1276-10101-41 CRANK CASE GP i - 100
N A 5. 5DX8. 5DX271
201237-14202-03  {VALVE GUIDE 2]5. 5DX9. 5DX27L - 100
AThy-l 5. 5DX9. 6DX15DX7. 88
26 1277-16010-01 STEN SEAL 1]5. 5DX9. 5DX15DX7. 8B - 100
b 250X38DX7B
30 1044-02502-00  |OIL SEAL 1125DX38DX7B - 100
A AN VN 28DX58DX16B
40 1060-02800-21 BALL BEARING 1128DX58DX16B - 100
N AT 1 10, 3DX8. 5DX14l,
501277-15011-03  |PIPE KNOCK 2110. 3DX8. bDX14L - 100
A M8X1. 25X25L
60 1010-50802-50  |STUD 2{M8X1. 25X25L - 180
A M6X1. OX98L
70 |1010-50603-51 STUb 2|M6X1. 0X98L - 100
I -l 6X10X2. 5
75 1044-00600-20  OIL SEAL 6X10X2.5 1 - 100
7735 M14X1, 5X20DX12L
80040-11400-30 _ |PLU 1[M14X1. 5X20DX12L - 100
Ayt 14, IDX19DX2. 3T
90 1021-11400-20  [GASKET 1114, 1DX19DX2. 3T - 100
F=UN TG i - CP FLANGE 4-M8X1.25
210 1277-11001-31 MAIN BEARING COVER €|  1jFLANGE 4-MBX1.25 - 100
W=l 25DX41. 26DX6B
220 1044-02502-10  |OIL SEAL 1]25D%41. 25DX6B - 100
L AN VL 25DX52DX15B
2301060-02501-40  |BALL BEARING 1126DX52DX15B - X60-02501-40 100
PN Y CP 53DX29. 17 N=33
250 [277-45004~J1 GOVERNOR GEAR CP 1153bX29. 1T N=33 6768~ 100
AN Y CP 53DX29. 1T N=33
277-45004-H1 GOVERNOR GEAR CP 11530X29. 1T N=33 -6787(277-45004-J1 100
AN T A7
260277-41901-03  |GOVERNOR SLEEVE 1 - 100
My =y M18X1.5 L=70+18
271012771-63601-23  10IL GAUGE 2iM18X1.5 L=70+18 1153~ 100
MW -y M18X1.5 L=70+18
277-63601-13 {011 GAUGE 2(818X1. 5 1.=10+18 -11521277-63601-23 100
n ArUh 16DX23DX1. 2T RUBBER
280 1021-31600-20  {GASKET 2{16DX23DX1. 2T RUBBER - X21-31600-20 100
7309 K Ihb M8X1. 25X16DX35L
300 [001-04083-50  [FLANGE BOLT 6{M8X1. 26X16DX35L - 100
YU AIR OP
6101276-13001-11 CYL INDER HEAD GP 1 - 100
IR 70,2
620 [276-15001-33  {GASKET (HEAD) 1{T=0. 2 - 100
75058 b M8X1. 25X16DX68L
630|011-00802-40  [FLANGE BOLT AINBX1. 25X16DX68L - 100
130 E b M8X1. 25X16DX33L
6311011-00803-10  |FLANGE BOLT 1[M8X1. 25X16DX33L - 100
myh—An - CP
680 |277-15503-01 ROCKER GOVER GP 1} 6666- 100
ah=hn - P
277-15501-01 ROCKER COVER CP 1 -6665]277-15503-01 100
7 A79h, DI~ 105
690 [277-16001-13  |GASKET (ROCKER COVER) 1{T=0.5 - 100
N AT 1Y 10. 3DX8. 5DX14L
700 [277-15011-03  |PIPE KNOCK 2[10. 3DX8. 5DX14L - 100
I3V E b M6X1. 0X14DX12L
710 |011-00600-20 FLANGE BOLY 4|{M6X1. 0X14DX12L - 100




1T 939952 CRANK GASE
REF. | B @ &S |8 8 & % |BY @ = EEES | mpaaEs [PT0|FIG
NO. | PART NUMBER PART NAME Q7Y ] REMARKS CODE NO. | INTERCHANGE P/HO.  |"opoc NO.
B Xyt _
960 (276-99001~27  |GASKET SET 1 - 100
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2 390N E RN

CRANKSHAFT, P1STON

REF. |5 R B S |8 & & H |B% & = gmEs | agess 17RE G
NO. { PART NUMBER PART NAME 7Yt REMARKS CODE NO. | [INFERCHANGE P/HO. PRIGE NO.
Y3h9at CP L=252 18DX50L
10 1276-20201-51 CRANKSHAFT CP {iL=252 18DX50L - 200
7555 Pk W14X1 5X28DX1 2H
50 (018-01400-20 FLANGE NUT 1{M14X1. 5X28DX12H - 200
59N 57k 3BXGHX16D
70 {032-30300-10 WOODRUFF KEY 1|3BX6HX16D - 200
ji._
80 [005-30053-01 KEY 1 - 032-00500-10 200
TIY 8. 5DX28DX4. 51
90 1020-00801-40 WASHER 118. 6BX28DX4. 51 - 200
FIVE b MBX1. 25X16DX25L
100 1011-00802-50 FLANGE BOLT H{N8X1. 25X16DX251 - 200
IMITAU mh AY 80. 2CDX25B 30D-13D
310|276-22501-10 CONNECTING ROD AY 1(80. 2CDX25B 30D-13D - 200
257400 oYE AY 0.25 .S
311)276-22502-00 CONNECT ING ROD AY 1(0.25 U. S. - 200
AT WIF B B W6XT. OX13DX33L
3201277-23001-03 CONNECT NG ROD BOLT 2IM6X1. 0X13DX33L - 200
EARE Y 13DXODX44L
3601276-23301-13 PISTON PIN 1113DX9DX44L 6666- 200
B AROE Y 13DX9DX44L
276-23301-03 PISTON PIN 1013DX9DX44L -6665}276-23301-13 200
€ 2k §TD (58DX351D
360276-23401-H3 PISTON {|STD (58DX35H) - 200
ALY 0.25 0. 8. (5b8DX35H}
361}1276-23403-H3 P{1STON 110. 25 0. 5. (58DX35H) - 200
v ANy 0. 50 0.8, (58DX35H)
362 |276-23404-H3 P1STON 1]0. 50 0. S. (58DX35H} ~ 200
tT ARSI BYE STD GIL EXPANDER
370)276-23511-17 PISTON RING SET 11STD OGiL EXPANDER - 200
BT AR By 0.25 0.5. OIL EXPAND
311 §276-23512-17 PISTON RING SET 110.25 0.8. OIL EXPAND - 200
£ AR Y b 0.50 0.5. OIL EXPAND
372{276-23513-17 PISTON RING SET 110.50 0.8. OIL EXPAND - 200
pyT 14, 1DX1. 2D
3801215-25004-03 CLIP 2|14, 1DX1. 2D - 200




60 70 95 241 231

% \
290
170

URETHANE FOAM

ﬁ\iﬁ—kxi

510-250—
? ﬁ\i 520
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510-220 |
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3 Avi-4, 140 Ak

INTAKE EXHAUST

ReF. |meEs |8 e 4% |Ew @m o= gmEs | npmass (W0 6
NO. | PART NUMBER PART NAME Q1Y | REMARKS CODE NO. | INTERGHANGE PAR®. | no)er NO.
hhy¥IE CP 85DX2. 9B N=40
10277-31601-31 CAM SHAFT CP 1/85DX2. 9B N=40 6696~ 300
nhATE CP 85DX2. 9B N=40
277-31601-21  |CAM SHAFT CP 1]85DX2. 9B N=40 -6695 300
o, AYTE 9DX78. 5L
251277-35101-03  |PIN(CAM SHAFT) 1]9DX78. 5L - 300
09 5. 8DX9. 6D
27024-00600-10 |0 RING 1]5. 8DX9. 6D - 300
£y A7y 4DX8DXIL
341277-38601-03  |PIN(SPRING} 1]4DX8DXIL 6635- 300
Y)-2bn" —
35277-36401-03  |RELEASE LEVER 1 6635— 300
kv 13. 8DX20. 3DX0. 41
3712771-36501-03  |CLIP 1]13. 8DX20. 3DX0. 41 6635- 300
Y5-227" o 5. 1DX0. 6DX4. 4L N=7
38277-38702-03  |RETURN SPRING 115. 1DX0. 6DX4. 4L N=7  |6635- 300
NNV AT 19. 2DX2. 3DX27. 4L
60279-33601-03  [VALVE SPRING 2[19. 2DX2. 3DX27. 4L - 300
A7y Y-t
70]269-33701-03  |SPRING RETAINER 2 - 300
45- W 22DX5, SDX68L
80]276-33401-H3 | INTAKE VALVE 1]22DX5. 5DX68L - 300
I$Y Ak AT 18. 6DX6. 5DX68L
90]276~33501-H3  |EXHAUST VALVE 1|18, 5DX5. 5DX68L - 300
by By
95 [132-10KAO-31  |COLLET-VALVE 4 - 300
434y F1-u CP 86 LINK
160 1276-36601-11  |TIMING CHAIN CP 1(86 LINK - 300
Fovit
1601277-36911-03 | TENTIONER 1 - 300
S E 10DX1. 8DX14L N=4.5
163 |277-37101-03  [SPRING (TENT | ONER) 1]10DX1. 8DX14L N=4.5 - 300
£, 73t 6DX13DX34L
166 1277-36902-03  |PIN (TENTICNER) 1{60X13DX34L - 300
FI-UN ALY
170]277-36913-13  |CHAIN GUIDE i - 300
£, ayp- CP 6DX46L
200 [277-35002-01  |PIN(ROGKER) CP 1{6DX46L - 300
o 5DX11DX0. 6T
202 1003-13060-00  [CLIP 1}5DX11DX0. 6T - 300
nyA-7-4, IN AY
2201277-36201-00  {ROCKER ARM{IN) AY 1 - 300
nyA-7-h, EX AY
2251277-36202-00  |ROCKER ARM(EX) AY 1 - 300
7Y YARAYa M5X0. 5X23L
2301014-90500-20  |ADJUST SCREW 1[M5X0. 5X23L - 300
Y ¥ARRYY2 MbX0. 6X23L
231014-90500-20  |ADJUST SCREW 1]M5X0. 5X23L - 300
1Vb M5X0. 5X4. TH
240 [017-00500-30  [NUT 1{M5X0. 5X4. TH - 300
T4 M5X0. 5X4. TH
2411017-00500-30  |NUT 1|M5X0. 5X4. TH - 300
J3UY R It MEX1. 0X14DX12L
290011-00600-20  |FLANGE BOLT 1|M6X1. OX14DX12L - 300
975 CP
310}276-30101-J1 _ |MUFFLER CP 1 7031- 300
373 CP
276-30101-H1  [MUFFLER CP 1 ~1030 300
375-hv - CP
320[276-34201-11  |MUFFLER COVER CP 1 1122- 300




3 AUT-h, 19V Ak

INTAKE EXHAUST

REF. iR B2 | & 2% |B% #H = EBES | TRpaES (0000 FIG

NO. | PART NUMBER PART NAME Q1Y REKNARKS CODE NO. | INIERCHARGE P/HO. PRICE NO.
375h0 ~ CP

320 1276-34201-01 RUFFLER COVER CP i 1121 300
B A, 975 T=0.2 26D 9DXH3P

340 (277-35201-13 GASKET (BUFFLER) 11T=0.2 26D 9DX58P - 300
778" Fb M8X1, 25X17DX7. 5H

350 1980-20082-80  {FLANGE NUT 2iM8X1. 25X17DX7. BH - 300
A NEX13DX10L

360 015-20600-90  [TAPPING BOLT 2{ME6X13DX10L - 300
7595 b M6X1. OX14DX8L

361 |011-00600-10  |[FLANGE BOLT 1|86X1. 0X14D%8L - 300
738" E b H8X1. 25X16DX12L

365 |011-00803-20  [FLANGE BOLT 11M8X1. 25X16DX12L - 300
96T Uh 252 M4X6L

387015-00400-60  [TAPPING SCREW 2iN4X6L - 300
F Ilb9% CP W/SCREEN

440 1277-37001-H1 DEFLECTOR CP 1[W/SCREEN - 300
{svab-5 GP

540 [277-32902-d1 INSULATOR GP 1 - 300
B AryE, 444 1=0.5

550{277-35903-J3  {GASKET2 (INSULATOR) H1=0.5 - 300
BAFYE A, 4¥9ab-4 1=0.5

560 [277-35902-J3 GASKET1 (INSULATOR) 1{T1=0.5 - 300
7574 b M6X1. OX13DX6H

570 |002-38060-00  [FLANGE NUT 2|M6X1. OX13DX6H - 300
55 E b H6X1. 0X13DX20L

5801{011-00600-50  [FLANGE BOLT 1{H6X1. 0X13DX20L - 300
T4 N AT DX11DX104L

850 |277-32760-08  |BREATHER PIPE 118DX11DX104L - |085-10800-00 300




3 Avi-h, 14Y -Rb

INTAKE EXHAUST

REF. | @ ES |8 & & % |Bf # = wEEs | mamess [T Fo
NO. | PART NUMBER PART NAME QY | REMARKS COBE MO. | INTERCHANGE P/HO. PRIGE NO.
IFP-+ AY URETHANE FOAH
5101277-32611-10 AIR CLEANER AY 1|URETHANE FOAM 6666- 315
IFH)-+ AY URETHANE FOAM
271-32611-00 AIR CLEANER AY 1{URETHANE FOAM ~6665 315
A" -3 CP
~2001277-32601-18 BASE CP i 6666— 315
Ny
277-32610-08 PACKING 1 -6665 315
N Y%y
-22012771-32604-08 PACK ING 1 - 315
i - P
-2501277-32602-08 GCOVER CP 1 - 315
FNh
-2601277-32609-08 LABEL i - 315
ILEvh URETHANE FOAM
-6201277-32603-08 ELEHENT 1{URETHANE FOAM - 315




=AVETH 27604000W01




4 D WF INb-YY

GOVERNOR OPERATION

TR H(E

REF. @ B2 |3 & 2 % B # = TRES | Hmmags | 0T |6
NG. | PART NUMBER PART NAKE Q1Y ] RENARKS CODE NO. | [INTERGHANGE P/ND. PRICE NO,
3 b~
10 [277-42301-23 GOVERNOR LEVER i - 277-42301-33 400
BAT Ye7h
20|277-42201-33  |GOVERNOR SHAFT 1 - 400
At foyE CP
301279-42701-11 GOVERNOR ROD CP i - 400
aye A7 g DX0. 5DX182L N=16
401277-42801-23  [ROD SPRING 1]7DX0. 5DX182L N=16 - 400
Yy 5DX11DX0. 6T
50 [003-13050-00 CLIP 115DX11DX0. 67 - 400
50 & 7YY AY MeX1. 0X25L W/TWo W
60 |013-00602-40 BOLT AND WASHER AY TIM6X1. 0X25L W/TWO W - 400
iy HEX1. 0X4. SH SQUARE
70 |018-60600-20  |NUT 1|M6X1. 0%4. 9H SQUARE - 400
NN FR Uy 7. 5DX0. 7DX115L N=16
80|279-42505-43  |GOVERNOR SPRING 1|7. 5DX0. 7DX115L N=16 - 400
AR avkn-l by —CP W/SWHIVEL
310|277-43303-01  |SPEED CONT. LEVER CP 1|W/SWIVEL - 400
by GP
322 |1277-43101-01 LINK ROD CP i - 400
AT T -}
340 |277-43502-03  {STOP PLATE 1 - 400
A2 M6X1. OX35L
345 |004-31063-50 SCREW 1iM6X1. 0X35L 6621- 400
7YY
360 {277-44501-03 WASHER 1 - 400
TR ST 6. 5DX24DX0. 8T NYLON
355{021-70600-70  |FRICTION WASHER 116. 5DX24DX0. 8T NYLON - 400
A1 MBX1. 0X25L
360 004-31062-50 SCREW 1iM6X1. OX25L - 400
AU 7Y A% 6. 9DXC, 9DX20L N=7
365[237-45004-23  {SPRING (ADJUST) 216. 9DX0. 9DX20L N=7  |6621- 400
AU T RS 6. 9DX0. 9DX20L N=7
237-45004-23 SPRING (ADJUST) 116, 9DX0, 9DX20L N=7 -6620 400
b3
365 1277-43802-03 CLAMP 1 - 400
A1 & 795 AY MBX0. 8X20L W/W, SW
396 [013-10500-30  [SCREW AND WASHER AY 1IM5X0. 8X20L W/W, s - 400
AL =N vl 77 55YEC
435 |277-46002-01  |SPEED CONT. BRKT CP 1 - 400
Aa H4X0. 7X8L
440 |004-31040-80  |SCREW 1{M4X0. 7X8L - 400
nngiyh M6X1. 0X6. 8H
450 1002-35060-00 SELF LOCK NUT 1{M6X1. 0X6. 8H - 400
Na=u27" b 70X0. 7pX28L N=15
480 |277-45103-03 RETURN SPRING 1{7DX0. 71DX28L N=15 7031~ 400
N4-4277 9ud’ TDX0. 7DX28L N=15
267-45101-03  |[RETURN SPRING 117DX0. 7DX28L N=15 -7030 400
TR b MBX1. 0X14DX12L
485 1011-00600-20 FLANGE BOLT 2|M6X1. OX14DX12L - 4G0
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5 =Y RI-TAUY

COOLING STARTING

REF. [maEs |@moe &6 |Ew @ = EEES | manaEs (T (PG

NO. | PART NUMBER PART NAME QTY { REMARKS CODE NO. | IKTERCHANGE P/HO. |"po o NO.
7 090Gy 4y CP WIGHTY RED

101276-51203-01  |BLOWER HOUSING CP 1iMIGHTY RED - 500
5N, b= - 60

20073-20054-70  |LABEL (TRADE MARK) 1160D 6594~ 500
N b, b-b 3 64D

073-20051-40  |LABEL (TRADE NARK) 1164D -6693 |073-20054-70 500

7759 % Wb M6X1. 0X14DX14L

401011-00600-30  |FLANGE BOLT 4{H6X1. 0X14DX14L - 500
Ny 1,42 GP

60 |277-52711-21  |BAFFLE 1 (CASE) GP 1 6673 500
Wy 1, 5-2 GP

277-52711-11 BAFFLE 1(CASE) CP 1 -6672|277-62711-21 500

N 2, AuF

61]277-52702-03  |BAFFLE 2(HEAD) 1 - 500
349 F b M6X1. 0X13DX16L

80 |001-04061-60  [FLANGE BOLT 1{M6X1. OX13DX16L - 500
7307 b H6X1, 0X14DX12L

811011-00600-20  [FLANGE BOLT 1iH6X1. 0X14DX12L = 500
Fhh & 7y AY H6X1. 0X14L W/SW

220]013-00602-80  [BOLT AND WASHER AY 4M6X1. 0X14L W/SW - 500




b -y A-14uh

COOLING STARTING

REF. | M@ &2 |8 & % % |EY # = EEES | mpmass (10T

NO. | PART NUMBER PART NAME QTY | REMARKS CODE NO. | INTERCHANGE P/KD. PRICE NO.
U hAs-5 AY 160PD RESIN

210 1276-50301-00 RECOIL STARTER AY 1/160PD RESIN - 520
AN ASNAT YUY

- 11226-50716-08 SPIRAL SPRING 1 - 520
Y-l

- 21277-50121-08 REEL i - 520
A-40-7

- 3(277-50110-08 STARTER ROPE 1 - 520
M-

- 41281-50300-08 STARTER KNOB 1 - 520
LY}

- 5|281-50325-08 RATCHET 1 - 520
ULV ARV

- 61281-50330-08 FRIGTION SPRING i - 520
pLEE VI

- 81281-50340-08 FRICTION PLATE 1 - 520
A-57 -y

- 11276-50145-08 STARTER PULLEY i - 520
Py T UL

- 491281-50351-08 CENTER SCREW i - 520
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6 71-Ib, k=7 YhVb

FUEL LUBRICANT

/55T B ffh

REF. | R &S |# & & & B B = TEES | ERNSES W] F16,
NO. | PART NUMBER PART NAME QTY | REKARKS CODE NO. | INTERGHANGE P/HD. |“posor NO.
71-IMdug CP
10(276-60203-11  |FUEL TANK CP 1 7275~ 600
71-IMvh CP 2. 7L W/GAUGE M RED
276-60203-01  {FUEL TANK CP 112, 7L ¥i/GAUGE M RED -7274 600
A" ), 3-Y3Yy 38X80 JAPAN
20 |073-20049-80  |LABEL (CAUTION) 1(38X80 JAPAN - 600
S8, £ )b 23X87
231276-95111-03  |LABEL (HODEL) 1123X87 66594 600
38k, 5 23X87
276-95101-03  |LABEL (MODEL) 1{23x87 -6593 600
71-I)avhEyy7° P 43DX63. 8DX18H BLACK
30 {043-04300-60  |FUEL TANK CAP CP 1143DX63. 8DX18H BLACK - 600
71T {4
40 {X64-13600-10  |FUEL FILTER 1 - 600
71-IMr - GP
45 [064-80005-00  |FUEL GAUGE GP 1 - 600
AP, hvanyl M5X0. 8X10L
46 |014-50500-40  |SCREW (COUNTER HEAD) 2|M5X0. 8X10L - 600
Tt o M12X4DX78L W/FILTER
48 [050-51200-20  |UNION §|M12X4DX78L W/FILTER - 600
7555 FIb M6X1. OX13DX6H
60 1002-38060-00  [FLANGE NUT 2|M6X1. 0X13DX6H - 600
7555 K b M6X1. 0X14DX25L
63 1011-00601-30  |[FLANGE BOLT 1|M6X1. 0X14DX25L - 600
71-In 47" CP 6DX11DX145L
70 1276-62605-K1  |FUEL PIPE CP 16DX11DX145L - 600
F-A43v7 10. 5DX8BX0. 7T
90 IX56-11100-20  |HOSE CLANP 2|10. 5DX8BX0. 7T - 600
F3-Hon - CP
224 [277-43801-01  |CHOKE LEVER CP i - 600




FIG. 640
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6 71-Il, -7

“UAvh

FUEL LUBR!CANT

REF. | R BB |8 & & B  |B% & = SRES | ERpaES (N0 FIG
NQ. | PART NUMBER PART NAME QTY | REKARKS CODE NO. | IMTERCHANGE P/KO. PRICE NO.
715 AY
210(276-62301-30 CARBURETOR AY 1 6319~ 640
7 LA AY
276-62301-20 CARBURETOR AY 1 -6818|276-62301-30 640
ARy W #200
- 11106-62538-08 THROTTLE VALVE 1200 - 640
A1
- 2]209-62351-08 SCREW 1 - 640
F3-90° 37
- 31277-62525-08 CHOKE VALVE } - 640
A 4Ry IYh #40
- 51246-62420-08 PILOT JET 11440 - 640
Fa-fbn -
- 8j2771-62520-08 CHOKE LEVER i - 640
AT EAT A
- 11(276-62530-18 THROTTILE SHAFT-A 1 - 640
FA
- 121227-62451-08 BOLT 1 - 640
ol Y
- 1412771-62500-08 NEEDLE i - 640
vy
- 15|277-62515-08 PIN 1 - 640
=M T4 OAY
- 161277-62506-08 FLOAT BODY AY 1 - 640
N Ry
- 17(214-62450-08 PACKING 1 - 640
Frun N 9y
- 18]214-62540-08 CHAMBER PACKING 1 - 640
7a-}
- 191226-62506-08 FLOAT i - 640
Muda b
~ 20(276-62440-08 MAIN NOZZLE 1 - 640
My 19} #70
- 221277-62404-18 MAIN JET {70 - 640
nyr
- 24226-62701-18 GLIP 1 - 640
P
— 2812771-62360-08 BOLT 1 - 640
by
— 40|106-62556-08 SCREW } - 640
A7y
-~ 411283-62357-08 SPRING 1 - 640
177 1)}
- 441207-62410-08 AR JET 1 - 640
7Y TYh, A {aYh
- 45(106-62410-08 AIR JET(PILOT) i - 640
N YRy
- 19(236-62541-08 PACKING 1 - 640
Ty}
-1441277-62553-08 NUT 1 - 640
71-TIRAEL-F AY
-300 (279-62103-20 FUEL STRAINER AY 1 6819- 640
195K F -A
279-62103-00 COCK BODY-A i -6818 640
N Y
=302 |277-62110-18 PACKING 1 6819~ 040
N gty
271-62110-08 PACKING i -6818 (277-62110-18 640
Wy
-3031277-62100-18 cup 1 6819~ 640




6 71-Ih, -7 Yhot FUEL LUBRICANT

RFE | Hase |8 &5 (BN 2B = EEES | EpmaEs [T00 FI

NO. | PART NUMBER PART NAKWE Q7Y | REMARKS CODE NO. | INTERCHANGE P/KO. PRICE NO.
by

-303 |277-62100-08 GUP 1 -68181277-62100-18 640
0y

-32512717-62552-08 0-RING i - 640
Aa

-327165-62377-08  |SCREW 2 - 640




FlG. 700

EX13 276070000WO01




T IVIMY) TN 4R

ELECTRIC DEVICE

RE. |pss (&% (@8 & = EBES | mamass (LT Pl
NO. | PART NUMBER PART NAME 47y | REMARKS CODE NO. | [INTERCHANGE P/HD. PRIGE NO.
754544 CP MARK WF5328
101276~79230-21 FLYWHEEL CP 1IMARK MF5328 6860- 700
J3{t{-) CP WARK MF5328
276-79230-11 FLYWHEEL CP 1|MARK MF5328 -6859276-79230-21 700
A4 =9%3va4n CP HARK BH3790
111277-79431-01 IGNITION COIL CP 1[HARK BM3790 - 277-79431-11 700
wOE & 7Y AY M6X1. 0X25L WA, S\
301001-14062-50 BOLT AND WASHER AY 2|M6X1. OX25L WAW, SW - 700
24y 1 CP .=360 BLACK
501277-13101-H1 WIRE 1 CP 11L=360 BLACK - 700
AMYF AY
60 [066-00004-70 SWITCH AY i 7184~ 100
MuF AY
X66~00003-61 SWITCH AY i -71831066-00004-70 700
e Uy Ay M4X12L
103015-00400-90 TAPPING SCREW ZIM4X12L - 700
AN 57758 NGK BR4HS
100 [065-01407-40 SPARK PLUG 1INGK BR4HS - 700
AN =577 59 ey
110 [065-50002-70  |SPARK PLUG CAP 1 - 700




FIG. 900

EX13

276090000WO01




9 THHI-RT, 3NN AGCESSORIES LABEL

REF. [ R &S |8 8 2 % |[BER B = ERES | ERHAES | o0 Flg
NO. | PART NUMBER PART NAME QY | REMARKS CODE NO. | IHIERCHANGE P/KO. PRICE NO

THEgU-IAY
10277-90301-H0___|ACCESSORY T0OL KIT 1 - 900




